For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 1 of 14

PBC3800 String Trimmer UT-15077-B

Boom & Head Assembly

. llI.llI-—"n’ .
_ //
\
-
o
5..\\
[+¢]
o
> ~ © &
(=)
™
\
WW.M!
\n
HHWMNMYHMLWMWWIII - e
. mgmw
"nu““K

) \

o \\ - =
+— @< o ©
//// , H _ b
/\mv \

i 0 Do

iy .!..\-.me \ = ™ o

C

.
w0 N

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B
Boom & Head Assembly

Page 2 of 14

Ref#  Part Number Qty S/P/F  Description
1 04499 1 DRIVE SHAFT
2 JA991366 2 TIE-Cable
3 02077A 1 S  CABLE-Throttle
4  00597A 1 GRIP/HIP PAD
5 00737 1 /P SPRING-Tension
6 A03926 1 SLEEVING
7 04502 1 BAND-Hanger
8 00677 1 /P NUT-Hex
9 04025 1 BOLT & WASHER
10 02836 1 S  HARNESS-Shoulder
11  A04500 1 /P HOUSING-Driveshaft
12 02985 1 S DECAL-Warning
13  A04496 1 /P GEAR HEAD
14 03993 1 SCREW-Cap
15 03994 1 SCREW & WASHER-Mach (M6)
16 04111 1 SCREW-Grease
17 04579 1 WASHER-Blade
18 03996 1 WASHER-Blade
19 02258 1 NUT-Guard
20 03997 1 S NUT-Gear Head
21  A04019 1 /P STRINGHEAD-Complete
22 04139 1 CONNECTOR-Drive
23 04021 1 EYELET
24 04123 1 KNOB (L.H.)
25 04125 1 SPOOL w/Line
26 04121 1 /P SPRING
27 031641 1 S  BLADE-Tri-Arc (10")
28 1 MACHETE BLADE KIT Not Used On This
Model.
29 1 SPACER Not Used On This Model.

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 3 of 14

PBC3800 String Trimmer UT-15077-B

Carburetor Walbro

r-
J‘.'

\ .“.. ‘m_._mu-
N\ S
/R O—ANEN
S A AN
,L NERL

¢
Sa

r..A__ _hh
_
, .,,

_Ru_ _—..... w

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B Page 4 of 14
Carburetor Walbro
Ref#  Part Number Qty S/P/F  Description
A03894A 1 /P Carburetor
A038931 1 Carburetor
1 A04042 1 /P Repair Kit Includes items 1-13
2  A04042 1 /P Repair Kit Includes items 1 -13
3 A04042 1 /P Repair Kit Includes items 1-13
4  A04042 1 /P Repair Kit Includes items 1 -13
5 A04042 1 /P Repair Kit Includes items 1-13
6  A04042 1 /P Repair Kit Includes items 1 -13
7  A04042 1 /P Repair Kit Includes items 1 - 13
8 A04042 1 /P Repair Kit Includes items 1 -13
9 A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
9  A04042 1 /P Repair Kit Includes items 1 -13
10 A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
10 A04042 1 /P Repair Kit Includes items 1 -13
11  A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
11 A04042 1 /P Repair Kit Includes items 1 -13
12 A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
12 A04042 1 /P Repair Kit Includes items 1 -13
13  A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
13 A04042 1 /P Repair Kit Includes items 1 -13
14 03188 1 Choke Lever and Rod

WWW.mymowerparts.com



Page 5 of 14

PBC3800 String Trimmer UT-15077-B

Clutch & Ignition

For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

1Y /47
\
A\

\N
\ wuwi o
\?

s O //
i 1 /
/ \v
L.
Py(
.// Imli/wv
N Awwll\
JTNV
?
mnm_u OIMVV
- x\ w©
(I
%/umav je— £
2 €2
* I < © -
© - \\_\ ﬂ " -
- I
,1| n
a3 - n
[} .nuvaw, W © hu
o \ / m.w ~ “.n.m .M—u.
ey Qwﬂ

2

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B

Clutch & Ignition

Page 6 of 14

Ref#  Part Number Qty S/P/F  Description
1 A02708 1 /P WIRE-Ignition
2 A02707 1 /P WIRE-Ignition, Ground
3 88052 2 /P SCREW-Sems Hex Hd (10-24 X 7/8")
4  02095S 1 S  MODULE-Ignition (Phelon)
5A  A04495 1 /P DRUM-Clutch
?6 1 RING-Snap
5B 1 DRUM-Clutch Not Used On This Model.
7 03948 1 /P RING-Snap
8 03949 1 BEARING-Ball
9A 06800 1 CASE-Clutch
9B 1 CASE-Clutch Not Used On This Model.
10A  A06798 1 COVER-Clutch Bearing
11 4 SCREW-Mach Hd (M5 X 22)
10B 1 COVER-Clutch Bearing Not Used On This
Model.
12 84008 4  S/IP  WASHER-Flat (#12)
13 82573 4 SCREW-Socket Hd (12-24 X 1 1/2")
14A  A06799 1 INSERT RING ASSY
15 1 SCREW-Socket Hd (M5 X 25)
16 1 WASHER-Lock (M6)
?17 1 WASHER-Flat (M6)
14B 1 INSERT RING ASSY Not Used On This
Model.
18 020521 1 SHIELD-Muffler (Flocked)
19 03419 1 PLUG-Crankcase
20  A02070 1 S CLUTCH
21  A04045 1 S SHROUD
22 64862 1 /P GROMMET
23 82572 3 /P SCREW-Socket Hd (12-24 X 3/4")
24 84008 3 S/P  WASHER-Flat (#12)
25 02657 1 DECAL-Conformity (Int'l Only)

WWW.mymowerparts.com



Page 7 of 14

PBC3800 String Trimmer UT-15077-B

Intake Assy

For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

D

Mwuuimw.

A

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B Page 8 of 14
Intake Assy
Ref#  Part Number Qty S/P/F  Description
1 88079 4 SCREW-Sems Hex Hd (1/4-20 X 7/8")
2 02065 1 COVER-AIr Filter
3 02940 1 FILTER-Felt Air
4 02939 1 FILTER-Foam Air
5 01183 1 /P BULB-Primer
6 A03313 1 /P AIR FILTER BOX
7 03493 1 CAP-Limit
8 0143920 1 /P TUBING-Rubber
9 65016 1 /P GASKET-Carburetor
10 02074 1 SPACER-Carburetor
11 02075 1 SCREW-Carburetor Spacer (8-32 X 2")
12 01029 1 S  GASKET-Carburetor Spacer
13 88045 2 SCREW-Sems Hex Hd (8-32 X 1 1/4")
14  A03894 1 CARBURETOR-Walbro
15 9477220 1 S  TUBING-Rubber (5")
16 02067 1 /P FITTING-Fuel Inline
17 841031 2 WASHER-Flat
18 81009 2 /P NUT-Hex Machine

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B

PBC3800 Guard

Page 9 of 14

®)
__ ___._

g

I
| I___I_tilllill

_ 4

Am.__

__.....__......4 “ . -
;ﬁ‘.nu-_

2 \

__"______w r.............

(oo

!___._____'

A________.
o]
_____,___

L—“---

y A

.__ e

A
o

3
\
)

J-T--_

g

-_IIIIIIIIL

3

._

“r_..__ e -
[ ] ]
.....;.-‘

_‘ ....._‘n........;_-

't‘_.__._...-u

“—ﬁ__

e
."

y

_.___

Z
‘__ _
[ ]

..____.._, ___.w

o
lll'.
IJF

1‘._..-

11; n._

___

____ ..__ _._____ |
LY ¥y

_____

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B Page 10 of 14
PBC3800 Guard
Ref#  Part Number Qty S/P/F  Description
47 03155 1 GRASS SHIELD
48  AO03152A 1 S DEFLECTOR-Bracket Kit
49 03998 2 SCREW & WASHER (Socket Hd.)
50 04003 2 SCREW-Machine (6MM)
51 04004 2 WASHER-Flat
52 03393 1 RING-Grass Shield
53 88182 3 SCREW-Machine Hex (M5 X 10)

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B

PBC3800 Handles

Page 11 of 14

._“““__
| 6O
o )

_ __*
| &9
{ B
i________

AT

‘r _._"H“__“

r _‘_ ___
___7..,

(0
.n.vw._

i
u._.,___

v-1-1_w.-=
-
—ufi,
-u-‘- ..___.-..
o -—-=

)

q
</

r._-._-..r.
_-—-ru "

. j.III.II..-Hv_

1
‘--"J:=

g
g

3

i
h

_____ _

11 [y,
...llll....- - _-_-
H.iu_ ___ l-.lll.-i \-

_— L )

L)
/ ..a_

“_

_WI__-_...._______- |

4_.
,,.
I a
g €N : \;‘ __‘-_
. ’
W, s

_“ PR

b b u-‘_____

el
I._....__-ll.. I.._I...IIII.-...I
" .__- _
I._.-.lll_l_._.lll

s__

|
_
'...-l-----___---.--___--Illllll-.._-Ill-n--__..-----I_..Illlll.llll...llll.I-lll-__.-:---l.-___l‘--ll--...-l--t-lll...llll--Il..-.._llllil.--__.-III-IJI-I.L

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B
PBC3800 Handles

Page 12 of 14

Ref#  Part Number Qty S/P/F  Description
2  JA991366 3 TIE-Cable
6 A03926 1 SLEEVING
38 A00593 1 /P THROTTLE & SWITCH
39 81417 1 NUT-Hex
40 88183 1 SCREW-Pan Hd (M4 X 25)
41 82528 1 /P SCREW-Thread Form (6 X 3/8")
42 83086 1 WASHER-Lock
43  A00590 1 /P HANDLE BAR-Right
44  A04049 1 /P BRACKET-Handle Bar
45 04011 6 /P SCREW & WASHER
46  A00591 1 /P HANDLE BAR-Left

WWW.mymowerparts.com



For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

Page 13 of 14

PBC3800 String Trimmer UT-15077-B
Starter, Tank, Engine Internals & Muffler

4

\Yl

\m\ nmm
; m&@
N\

pey

T R ,
P8

8 &\ /
/ /v Aqf mm
LAl NY

/ S
/ S
/ %
/ & ju
\ ./.« - w
/ /S n;”,m\ o
, \\ ¢ M rm.m ir\ q
\ < , .uu ..‘.
/ / PN W
/, / Lo \ e e e e
,/ /) S — &
\ |7 -mm..a-w s N _ >\
,/ ’ / \ \ \ m
os TS & A SR :
,1| U A A P 0 PN y
c o \ / / wa N.}@ ) m x = mw Amm.m. fw w..w/f, f/. %)
(o %, % iy |
NS F /) NN ™ ¥l “‘“
,,/ mnu\ \ / M T V,C?\ 7 \ ‘% &mr,/ fa \ _
/4 / - S
% WWWw / \‘ ~ O \\ _
N // /
ey / |
e — s — ———/— -
e [
.
A, 2
e W& ‘ S
\A.MK ' \& o
/ VT“,\,, N_ﬂm y
{ N 2%
RN,
S /




For Homelite Discount Parts Call 606-678-9623 or 606-561-4983

PBC3800 String Trimmer UT-15077-B
Starter, Tank, Engine Internals & Muffler

Page 14 of 14

Ref#  Part Number Qty S/P/F  Description
1 A027001 1 SHORT BLOCK
2 A02579C 1 /P PISTON & PIN
3  01545A 1 S  RING-Piston
4 98197 1 S  SEAL-Shaft
5 93858 1 S  SEAL-Crankshaft
6 75078 1 KEY-Woodruff
7 80891 4 /P SCREW-Hex Hd (12-24 X 7/8")
8 93561S 1 S  SPARK PLUG (CJ6Y)
98217S 1 /P SPARK PLUG (RCJ-6Y) (Int'l Only)
9 03977 1 SPACER-Fuel Tank
10  A03559 1 /P TANK-Fuel
11 49422 1 S  FILTER-Fuel
12 9477240 1 S  TUBING-Rubber (10"
13 0143937 1 TUBING-Rubber (9 1/4")
14 02080 1 SPACER-Fuel Tank
15  AO00982A 1 FUEL CAP ASSEMBLY
16 02176 3 SCREW-Square Hex (10-23 X 2 1/2")
17 01543B 1 GASKET-Muffler
18  A02083 1 /P MUFFLER
19 01532 1 SCREEN-Spark Arrestor
20 015711 1 COVER-Exhaust
21 84003 1 /P WASHER-Flat (#10)
22 81206 3 S/P NUT-Locking Hex (10-32)
23 02064 1 SCROLL-Fan
24 82538 2 /P SCREW-Thread Form (10-24 X 3/4")
25  A02098 1 /P ROTOR ASSEMBLY
26 81257 1 /P NUT-Hex Jam (3/8-24)
27 83102 1 /P WASHER-Lock (3/8")
28 A03782 1 S STARTER-Complete
29 9789902 1 S/P  ROPE-Starter
30 02264 1 S  GRIP-Starter
31 A02104 1 /P SPRING & CONTAINER (L.H.)
32 02103 1 PULLEY-Starter
33 94062 1 /P WASHER (#10)
34 82409 1 /P SCREW-Thread Form (#10)
35 03654 1 GUARD-Wire
36 82537 5 /P SCREW-Thread Form (10-24 X 7/8")

WWW.mymowerparts.com



